
KERALA URBAN WATER SUPPLY IMPROVEMENT PROJECT 

 

 

KOCHI CORPORATION WATER SUPPLY SYSTEM 

 

KOCHI ESTIMATES 

VOLUME - II 

 

PREPARED FOR KERALA WATER AUTHORITY 

KERALA, INDIA 

NOVEMBER 2022 

VERSION 13 

 

 

This report has been prepared by consultants engaged by the Asian Development Bank. The 

contents, opinions and recommendations are solely those of the consultants and do not 

necessarily reflect those of the Kerala Water Authority or Asian Development Bank. 



2 
 

CONTENTS 
Annexure 1 - Kochi Financial Summary .................................................................................................. 3 

Annexure 2 - Kochi Capital Cost .............................................................................................................. 4 

Annexure 3- Cost Estimate – Water Treatment Plant ............................................................................ 5 

Annexure 4 - Cost Estimate – Production Pumping Station ................................................................. 14 

Annexure 5 - Cost Estimate – Distribution Pumping Station ................................................................ 17 

Annexure 6 - Cost Estimate – Feeder and Distribution Networks ........................................................ 21 

Annexure 7 - Cost Estimate – Instrumentation .................................................................................... 30 

Annexure 8 - Cost Estimate - House Service Connection ..................................................................... 37 

Annexure 10 - Cost Estimate – Setup Cost ........................................................................................... 45 

Annexure 11 - Cost Estimate – Kochi - Proposed Expat Staffing Requirements ................................... 46 

Annexure 12 - Cost Estimate – Kochi – Personnel ................................................................................ 47 

Annexure 13 – AMP Cost ...................................................................................................................... 50 

Annexure 14 – Operating Cost Estimate ............................................................................................... 51 

 

 



3 
 

ANNEXURE 1 - KOCHI FINANCIAL SUMMARY 

Data              

One USD$ INR 81.63 ADB November 2022       

Physical contingencies % 0%          

Price inflation % 0%          

Network length Km 706          
Maintenance cost for WTW 
rehab % 3%          

GST % 18%          

COC Project Cost Financial Plan Total 1 2 3 4 5 6 7 8 9 10 

Inflation rate   0% 0% 0% 0% 0% 0% 0% 0% 0% 0% 

Inflation index   1 1 1 1 1 1 1 1 1 1 

CW1 - Expenditure profile 100% 10% 20.0% 20.0% 25.0% 25.0%           

CW1 - Production Capex 82.67 8.27 16.53 16.53 20.67 20.67           

CW1 - Maintenance Cost 16.49   0.25 0.74 1.24 1.86 2.48 2.48 2.48 2.48 2.48 

GST @18% 17.87 1.49 3.02 3.11 3.94 4.06 0.45 0.45 0.45 0.45 0.45 

CW1 - Subtotal 117.03 9.76 19.8 20.38 25.85 26.59 2.93 2.93 2.93 2.93 2.93 

CW2 - Expenditure Profile 100% 10% 10.0% 20% 20% 20% 10% 10%       

CW2 - Distribution Capex 603.63 60.36 60.36 120.73 120.73 120.73 60.36 60.36       

CW2 - Maintenance Cost 122.5   13.24 12.76 12.14 11.51 14.89 14.72 14.56 14.41 14.27 

CW2 - Operator Fee 236.04 34.36 29.93 21.79 21.79 21.79 21.25 21.25 21.29 21.29 21.29 

GST @18%   17.05 18.64 27.95 27.84 27.73 17.37 17.34 6.45 6.43 6.40 

CW2 - Subtotal 1135.37 111.77 122.17 183.23 182.50 181.76 113.87 113.67 42.30 42.13 41.96 

Total COC Packages Cost 1252.40 121.53 141.97 203.61 208.35 208.35 116.80 116.60 45.23 45.06 44.89 

  INR Cr USD$m                   

COC Package cost for Yr1- Yr7 1117.21 137                   

COC Package cost for Yr8 - 10 135.19 17                   

COC total package cost 1252.40 153                   

 



4 
 

ANNEXURE 2 - KOCHI CAPITAL COST 

Abstract - Water Supply Improvements for Kochi 

Sl. 
No. 

Packag
e 

Project 
Area 

Description Estimated 
cost (Rs Cr) 

Estimated 
cost USD $ 

millions 

1 CW1 Kochi Water Treatment plants and 
Pump stations     

      Pumping stations 6.3 0.8 

      Water treatment plant  
(i) Civil & Mechanical Works 
(ii) Pumps & Motors 
(iii) Valves  65.9 8.1 

      SCADA for plant operations 0.5 0.1 

      Instrumentation 10.0 1.2 

      Total Package CW1 82.7 10.1 

2 CW2 Kochi Networks, Property service 
connections, Customer meters     

      Networks 310.3 38.0 

      Booster pumping stations 8.7 1.1 

      Tanks Rehabilitation 0.9 0.1 

      Property service connections & 
Customer meters 276.4 33.9 

      Set up Costs 6.8 0.8 

      SCADA system for network flow 
and pressure monitoring 0.5 0.1 

      Total Package CW2 603.6 73.9 

      Total Cost CW1 + CW2 686.3 84.1 

USD$ 1 = INR 81.63 as on 24th November 2022 

 

  



5 
 

ANNEXURE 3- COST ESTIMATE – WATER TREATMENT PLANT 
Sl No Description of work Units Quantity Unit Rate Amount 

(1) (2) (3) (4) (5) (6) 

1 Civil  and Mechanical Works     
1.1 Housekeeping and backlog maintenance     

i Housekeeping and cleaning the plant area m2 46,375 12 5,72,183 

ii Storage building/workshop for repairable 
equipment Job 4 6,16,909 24,67,638 

iii Landscaping the yards m2 53,707 123 66,26,470 

iv Painting all civil structures m2 30,033 185 55,58,242 

v Colour code painting and marking of all 
process pipes Job 4 12,33,819 49,35,275 

vi Pasivating and painting all mechanical 
items of work Job 4 3,08,455 12,33,819 

vii Structural repairs and grouting Job 4 6,16,909 24,67,638 

viii Repair and retrofitting doors and windows, 
fly screens m2 1,320 4,648 61,37,869 

ix Repair and retrofitting all floors m2 7,272 1,328 96,58,606 

x Improving internal roads m2 2,447 1,234 30,19,278 

xi New toilet blocks Nos. 8 61,691 4,93,528 

xii Repair/retrofitting walkways m 2,390 3,701 88,48,274 

xii CC TV security system with 20 view 
stations Nos. 75 92,536 69,40,231 

1.2 Construction of raw water 
oxidation/balance tank at plant inlet Job 4 6,16,909 24,67,638 

1.3 Replacement of Paddles, gears, motor and 
panels in Flash mixers Job 4 1,35,720 5,42,880 

1.4 Chemical House     
i Replacement of paddles, gears, motor and 

panels Job 4 1,60,396 6,41,586 

ii Coagulant mixing and solution tanks Nos. 8 2,46,764 19,74,110 

iii Lime mixing and solution tanks Nos. 8 2,46,764 19,74,110 

iv New Coagulant dosing system Job 4 2,46,764 9,87,055 

v New Lime dosing system Job 4 2,46,764 9,87,055 

vi New Coagulant Aid Polymer dosing system Job 4 6,90,939 27,63,754 

vii New Filtration Aid Polymer dosing system Job 4 6,90,939 27,63,754 

viii New corrosion inhibitor dosing system Job 4 12,33,819 49,35,275 

ix New pH correction dosing system with pH 
control loop Job 4 2,46,764 9,87,055 

x Weighing machine for chemicals Nos. 4 49,353 1,97,411 

1.5 Flocculator     
i Replacement of paddles, gears, motor and 

panels Job 10 9,87,055 98,70,550 

1.6 Clarifier     
i Lamella plates/Tube settler equipment m3 6,630 11,104 7,36,25,514 



6 
 

Sl No Description of work Units Quantity Unit Rate Amount 

(1) (2) (3) (4) (5) (6) 

ii Support structure for lamella plates/Tube 
settlers (by assuming 0.3 m thickness of 
structure) m3 1,989 8,637 1,71,79,287 

ii Replacement of scraper bridge with new 
sludge scraper bridge and sludge suction 
system MLD 325 39,482 1,28,31,715 

1.7 Rapid Gravity Filters     
i Replacement of filter media with dual 

media (2 layers of sand and 1 layer GAC) 
Sub 

estima
te 1 14,21,914 14,21,914 

ii Replacement of underdrainage system 
with Apollo screens 

Sub 
estima

te 1 7,14,69,101 7,14,69,101 

iii Installation charges for underdrainage 
system 

Sub 
estima

te 1 44,41,748 44,41,748 

1.8 Air Blower     
i Capable of discharging 4815 m3/hr at a 

total head of 5m WC for clear water (48 
MLD) Nos. 2 7,40,291 14,80,583 

ii Capable of discharging 4954 m3/hr at a 
total head of 5m WC for clear water (72 
MLD) Nos. 2 7,40,291 14,80,583 

iii Capable of discharging 3240 m3/hr at a 
total head of 5m WC for clear water (70 
MLD) Nos. 2 6,47,755 12,95,510 

iv Capable of discharging 3600 m3/hr at a 
total head of 5m WC for clear water (35 
MLD) Nos. 2 6,78,600 13,57,201 

v Capable of discharging 4018 m3/hr at a 
total head of 5m  WC for clear water (100 
MLD) Nos. 2 7,40,291 14,80,583 

1.9 Backwash water recovery tank     
i Construction of backwash water recovery 

plant (conical tank, with sludge draw off at 
the centre of the tank, scraper, polymer 
dosing, sludge well and sludge pumps & 
supernatant pumps (duty and stand-by), 
tank level sensor interlocked with the 
sludge and supernatant pumps to start the 
pumps when the level exceeds the set 
level). Supernatant pumps discharge 
connected to the supernatant return line 
to the balance tank.) Job 5 6,16,909 30,84,547 

ii Construction of backwash water recovery 
tank supernatant return line to the  WTP 
inlet main Job 5 1,23,382 6,16,909 



7 
 

Sl No Description of work Units Quantity Unit Rate Amount 

(1) (2) (3) (4) (5) (6) 

iii Construction of sludge dewatering system 
(depending on land availability can be 
lagoon system or dewatering screw press Job 5 1,23,382 6,16,909 

1.10 Chlorination     
ii Supply and installation of chlorine safety 

equipment Job 4 12,338 49,353 

iii Construction of chlorine contact tank Job 5 6,16,909 30,84,547 

1.11 Mixers     
i Balance Tank Mixers Job 9 12,33,819 1,11,04,369 

ii Rapid Mix Tank Mixer Job 9 12,33,819 1,11,04,369 

iii Washwater Tank Submersible Mixers Job 8 12,33,819 98,70,550 

1.12 Supplier Packages     
i Liquid Coagulant Truck Fill Station/ Local 

Panel (loading control panel) Job 4 49,35,275 1,97,41,100 

ii Lime Silo (Complete System -Hopper, 
Feeders, Dust Extraction, Screw Conveyor, 
Batch Tank and Mixer and  Local control 
Panel ) Job 4 49,35,275 1,97,41,100 

iii Lime Unloader System Job 4 49,35,275 1,97,41,100 

iv Polymer(Dry) Storage, Handling, and 
Batching System (Complete System -
Hopper, Feeders, Filters, Heater, Batch 
Tanks and Mixers and  Local control Panel ) Job 4 49,35,275 1,97,41,100 

v Filter Aid Polymer Batching System with all 
equipment + instruments included in 
supplier package+ local control panel with 
proprietary PLC; ASSUME DRY CONTACTS 
FOR INPUTS/OUTPUTS SUCH AS:  
* ENABLE-RUN      
* GENERAL FAULT      
* BATCH SYSTEM UNAVAILABLE item 4 49,35,275 1,97,41,100 

1.13 Laboratory and Office     
i Testing equipment and apparatus as per 

list Job 4 30,84,547 1,23,38,188 

ii Furniture for lab and operator offices Job 4 1,23,382 4,93,528 

iii Washing & drying machine 10kg capacity Job 4 61,691 2,46,764 

1.14 Electrical     
i Replacement of electrical transformer kVA    
ii Substation replacement & upgradation 

(Aluva 1, 2) Job 2 1,85,07,282 3,70,14,563 

iii Air conditioned electrical switchboards 
room Nos. 4 1,23,382 4,93,528 

iv Yard lighting improvements Job 4 61,691 2,46,764 

v Installation of cable trays and new cabling Job 4 61,69,094 2,46,76,375 

1.15 SCADA     
i PLC, HMI Screens and cables Job 4 92,53,641 3,70,14,563 

2 Pumps     



8 
 

Sl No Description of work Units Quantity Unit Rate Amount 

(1) (2) (3) (4) (5) (6) 

2.1 Design, Supply at Site, Installation, 
Construction, Commissioning, Testing & 
Trial Run of best efficient approved make  
Centrifugal Pumping Sets with combined 
efficiency levels of at least 80 % for Clear 
Water Pumping Station conforming to the 
latest relevent IS Codes including cost of 
motor, pump, control panel, VFD drives (if 
required), all civil, mechanical, electrical 
and instrumentation works etc all 
complete as per Specification for the 
discharge and head ratings shown below:     

2.1 (a) Lime Transfer Pump (Centrifugal pump)     
i Capable of discharging 55149 L/hr at a 

total head of 5m Nos. 2 75,747 1,51,494 

ii Capable of discharging 82723 L/hr at a 
total head of 5m Nos. 2 1,51,494 3,02,988 

iii Capable of discharging 80426 L/hr at a 
total head of 5m Nos. 2 1,51,494 3,02,988 

iv Capable of discharging 40213 L/hr at a 
total head of 5m Nos. 2 75,747 1,51,494 

v Capable of discharging 114894 L/hr at a 
total head of 5m Nos. 2 1,51,494 3,02,988 

2.1 (b) Permanganate  Transfer Pump     
i Capable of discharging 22060 L/hr at a 

total head of 5m Nos. 1 75,747 75,747 

ii Capable of discharging 33089 L/hr at a 
total head of 5m Nos. 1 75,747 75,747 

iii Capable of discharging 32170 L/hr at a 
total head of 5m Nos. 1 75,747 75,747 

iv Capable of discharging 16085 L/hr at a 
total head of 5m Nos. 1 75,747 75,747 

v Capable of discharging 45957 L/hr at a 
total head of 5m Nos. 1 75,747 75,747 

2.1 (c) Treated Water Sample Pump     
i Capable of discharging 1494 L/hr at a total 

head of 5m Nos. 10 15,149 1,51,494 

2.2 Design, Supply at Site, Installation, 
Construction, Commissioning, Testing & 
Trial Run of best efficient approved make 
Submerssible Centrifugal Pumping Sets 
with combined efficiency levels of at least 
80 % for Clear Water Pumping Station 
conforming to the latest relevent IS Codes 
including cost of motor, pump, control 
panel, VFD drives (if required), all civil, 
mechanical, electrical and instrumentation 
works etc all complete as per Specification     



9 
 

Sl No Description of work Units Quantity Unit Rate Amount 

(1) (2) (3) (4) (5) (6) 
for the discharge and head ratings shown 
below: 

2.2 (a) Process Drainage Pit pump     
i Capable of discharging 147 m3/hr at a total 

head of 5m Nos. 2 2,27,241 4,54,482 

ii Capable of discharging 221 m3/hr at a total 
head of 5m Nos. 2 3,02,988 6,05,976 

iii Capable of discharging 214 m3/hr at a total 
head of 5m Nos. 2 3,02,988 6,05,976 

iv Capable of discharging 107 m3/hr at a total 
head of 5m Nos. 2 2,27,241 4,54,482 

v Capable of discharging 306 m3/hr at a total 
head of 5m Nos. 2 3,78,735 7,57,470 

2.2 (b) Washwater Transfer pump     
i Capable of discharging 640 m3/hr at a total 

head of 5m Nos. 2 4,54,482 9,08,964 

ii Capable of discharging 960 m3/hr at a total 
head of 5m Nos. 2 7,57,470 15,14,940 

iii Capable of discharging 933 m3/hr at a total 
head of 5m Nos. 2 7,57,470 15,14,940 

iv Capable of discharging 466 m3/hr at a total 
head of 5m Nos. 2 4,54,482 9,08,964 

v Capable of discharging 1333 m3/hr at a 
total head of 5m Nos. 2 7,57,470 15,14,940 

2.2 (c) Subnatant pump     
i Capable of discharging 154 m3/hr at a total 

head of 5m Nos. 2 3,02,988 6,05,976 

ii Capable of discharging 232 m3/hr at a total 
head of 5m Nos. 2 3,78,735 7,57,470 

iii Capable of discharging 225 m3/hr at a total 
head of 5m Nos. 2 3,78,735 7,57,470 

iv Capable of discharging 113 m3/hr at a total 
head of 5m Nos. 2 2,27,241 4,54,482 

v Capable of discharging 322 m3/hr at a total 
head of 5m Nos. 2 3,78,735 7,57,470 

2.2 (d) Supernatant return pump     
i Capable of discharging 756 m3/hr at a total 

head of 5m Nos. 2 4,54,482 9,08,964 

ii Capable of discharging 960 m3/hr at a total 
head of 5m Nos. 2 6,05,976 12,11,952 

iii Capable of discharging 1094 m3/hr at a 
total head of 5m Nos. 2 7,57,470 15,14,940 

iv Capable of discharging 547 m3/hr at a total 
head of 5m Nos. 2 4,54,482 9,08,964 

v Capable of discharging 1563 m3/hr at a 
total head of 5m Nos. 2 9,08,964 18,17,927 

2.2 (e) Emergency overflow pump     



10 
 

Sl No Description of work Units Quantity Unit Rate Amount 

(1) (2) (3) (4) (5) (6) 

i Capable of discharging 551 m3/hr at a total 
head of 5m Nos. 2 4,54,482 9,08,964 

ii Capable of discharging 827 m3/hr at a total 
head of 5m Nos. 2 6,05,976 12,11,952 

iii Capable of discharging 804 m3/hr at a total 
head of 5m Nos. 2 6,05,976 12,11,952 

iv Capable of discharging 402 m3/hr at a total 
head of 5m Nos. 2 4,54,482 9,08,964 

v Capable of discharging 1149 m3/hr at a 
total head of 5m Nos. 2 7,57,470 15,14,940 

2.2 (f) Treated water service pump     
i Capable of discharging 10 m3/hr at a total 

head of 5m Nos. 15 37,873 5,68,102 

2.3 Design, Supply at Site, Installation, 
Construction, Commissioning, Testing & 